












BEFORE THE CITY COMMISSION 
CITY OF STUART, FLORIDA 

RESOLUTION NUMBER 65-2014 

A RESOLUTIO OF THE CITY COMMISSION OF THE CITY OF 
STUART, FLORIDA AWARDING REI #2014-146 FOR 
PROFESSIONAL ENGINEERING SERVICES TO ENGINEERING 
DESIG & CO STRUCTIO , IT. PIERCE, FL; KIMLEY HORN, 
VERO BEACH, FL; C. CALVERT MO TGOMERY & ASSOCIATES, 
STUART, FL; CULPEPPER & TERPENING, STUART, FL; AECOM, 
STUART, FL: CAPTEC E GINEERING, STUART, FL; HOLTZ 
CONSULTING ENGINEERS, STUART, FL; AND BOWMAN 
CONSULTING, STUART, FL; AND AUTHORIZING AND 
DIRECTING THE MAYOR AND CITY CLERK TO EXECUTE THE 
CONTRACTS SUBSEQUENT TO REVIEW AND APPROVAL BY 
THE CITY ATTORNEY; PROVIDING A EFFECTIVE DATE; AND 
FOR OTHER PURPOSES. 
[...]
two-span, structural steel plate girders to minimize raising the elevations along SR 80 and will be approximately two times wider 
than the existing bridges. Our scope of services includes the design of all roadways, structures, traffic operations, right-of-way 
surveys, and permitting. Permits (environmental resource permit and right-of-way occupancy) were required from South Florida 
Water Management District (SFWMD) and U.S. Army Corps of Engineers. Extensive coordination with SFWMD has occurred due 
to the project location in the C-51 basin.

Kings Highway (SR 713) from Okeechobee Road (SR 70) to US 1 (SR 5) PD&E Study, FDOT District Four — Served as 
project engineer. Kimley-Horn performed a PD&E study to widen an existing two-lane roadway to a four- or six-lane divided 
roadway. This 10-mile project included all environmental and engineering reports necessary to evaluate alternative corridors and 
alternative alignments within the selected corridor. The project also included public information meetings and public workshops 
with local residents and elected officials. Additional services included the preparation of a detailed concept plan, right-of-way maps, 
and a pond siting report to determine additional right-of-way needs.

Palmetto Park Road Improvements and Downtown Boca Raton Pedestrian Promenade, Boca Raton, FL — Project 
manager. For this retail district through the downtown area, Kimley-Horn provided full roadway and streetscape design and 
landscape architectural design to create a pedestrian friendly downtown with emphasis on a promenade connecting Plaza Real 
with Mizner Park. Intersections were redesigned to reduce pavement crossing width, minimize turn lanes, emphasize pedestrian 
crossings and modify signal timing to improve the pedestrian and downtown environment. Special emphasis was placed on 
providing an inviting pedestrian experience along retail businesses and providing on-street parking. Improvements include brick 
paved intersections, introduction of curbless streets along NE 1st Avenue, reconstruction of Boca Raton Road with an inverted 
crown roadway with wider sidewalks and on-street parking. Curbless streets were introduced to enable their use for special events 
when streets can be closed for fair events. Landscape and hardscape improvements include planter islands and wide brick paver 
sidewalks on both sides of the roadways. Improvements along Palmetto Park Road include construction of wider brick paver 
sidewalks, raised brick paver intersections, lighted bollards, and new decorative street lighting. Planned pergola structures, which 
we anticipate will be added in 2012, will accent the streets providing shade and a seating area for pedestrians. 

SR 5/US 1 Improvements, St. Lucie County, FDOT District Four — Project manager for the widening of four miles of SR 5 (US 
1) in St. Lucie County from Euclid Street to Kings Highway. 

Hypoluxo and Lyons Roads, Palm Beach County, FL — Project manager for the Kimley-Horn team that provided roadway 
design services for two sections of this new highway in Palm Beach County. The first section was Hypoluxo Road from SR 7 
(US 441) to Lyons Road and Lyons Road from Hypoluxo Road to Sherbrook Development. The second section was Lyons Road 
from LWDD L-19 Canal to Hypoluxo Road and Hypoluxo Road from Lyons Road to west of Florida’s Turnpike. Services included 
design, drainage, and signing and pavement marking for 1.5 miles. The firm also provided the design and plans production which 
included horizontal and vertical alignment, cross-sections, and intersection plateau. The project included the design of one side of 
an ultimate typical section and designing ultimate stormwater facilities.

Hypoluxo Road from Military Trail to Congress Avenue, Palm Beach County, FL — Project manager of the Kimley-Horn team 
responsible for plans productions, horizontal and vertical alignment, side street profiles, and signing and pavement markings. The 
project included the addition and lengthening of turn lanes, determination of median openings, pavement widening, milling and 
resurfacing, and the design of stormwater facilities.

Lake Worth Service Plaza, FHP Troop K Dispatch Center, Florida’s Turnpike Enterprise, Lake Worth, FL — Project manager 
for design and construction of the Troop K Dispatch Center, a 3,000-square-foot communications center that was constructed 
as an FCO Level 4 contract under stringent task schedules and budget controls. Responsibilities also included managing the 
production and quality of the work for the architectural, mechanical, and electrical subconsultants. The project was completed 
under budget and on schedule.



TR320057.14-O Professional Civil Engineering Services Resumes.indd

Fort Pierce Utilities Authority (FPUA) South Hutchinson Island Storage and Repump 
Facility, Fort Pierce, FL — Served as project manager. To meet increasing demands 
and improve operating efficiency of the South Hutchinson Island Repump and Storage 
Facility, Kimley-Horn upgraded variable frequency drives and cabinets, replaced older 
electrical gear, upgraded of the remote communication to a more robust Ethernet radio 
system, replaced older technology altitude valve with a true control valve, added a new 
standby auxiliary powered generator with automatic transfer switch, and upgraded the liquid 
chlorine and ammonia feed systems. These improvements also included the installation of 
an interlocked dual-feed main disconnect with a generator receptacle, and programmable 
logic controller with radio communication. The existing electrical room was enclosed and 
included an HVAC system to maintain climate control in the enclosed electrical room. The 
design also included a phasing plan that allowed the station to run continuously while these 
improvements were implemented.

Glades Utility Authority Lake Region Water Treatment Plant Upgrades, Belle Glade, FL 
Serves as project manager for an evaluation of recent degradation in raw water quality at 
the plant. Our team is evaluating the existing wellfield operations and the impacts to the 
Glades Utility Authority’s 10 MGD Lake Region water treatment plant. The degradation 
in water quality significantly reduced the treatment plant’s capacity, and we were called 
upon to help implement corrective actions to recovery plant capacity. Currently providing 
miscellaneous design, coordination, and implementation services for several task 
orders at the plant, including wellfield modifications and operations; independent peer 
review of current operating conditions and equipment; definition of operating protocols; 
implementation of inter-stage boost and energy recovery devices (ERD’s); and review of 
operating logic and SCADA system interface. 

Martin County Utilities (MCU) Miles Grant Sewer System Conversion, Martin 
County, FL — Served as project manager of the team who studied, planned, designed, 
and permitted MCU’s purchase of the Miles Grant Water and Sewer (MGWS) Company 
Utility Systems from Utilities, Inc. Kimley-Horn assessed the existing sewer system and 
implement a program to decommission the facilities and integrate the sewer system into 
Martin County’s consolidated sewer system. Our team investigated alternative options to 
a master pump station at the wastewater treatment plant (WWTP), conducted hydraulic 
modeling of an integrated and consolidated sewer system, designed a master pump 
station and conversion of existing lift stations to MCU standards, provided survey and 
design for a 2,000-foot horizontal directional drill of a new force main, provided electrical 
design, and provided permitting and bidding assistance for the diversion of Miles Grant 
wastewater to the MCU consolidated wastewater system. The project required the WWTP 
be decommissioned in one year.

Indian River Plantation 12-inch Force Main Construction, Martin County, FL 
Serving as project manager. Kimley-Horn is being retained to construct a new subaqueous 
12-inch force main across the Indian River Intracoastal Waterway between Hutchinson 
Island and Sewall’s Point connection at Ocean Boulevard and Sewall’s Point road in Martin 
County. The scope of services for this project consists of reviewing the existing sewer 

Special Qualifications
• Has 27 years of experience with 
the design, permitting, construction, 
and operations of water and 
wastewater systems, including 
pump stations, treatment plants, and 
distribution systems
• Responsible for the design, 
construction management, and 
start-up coordination for numerous 
membrane water treatment plants.
• Conducted pilot studies for 
various water treatment alternatives 
and developed preliminary design 
studies
• Strong process design experience 
for all types of water treatment 
facilities
• Responsible for the design and 
construction phase services of 
several specialty water systems, 
including ion exchange treatment, 
filter systems, membrane pilot 
studies, SCADA system integration, 
and operational testing of numerous 
municipal treatment systems

Professional Credentials
• Master of Engineering, Civil 
Engineering, University of Florida, 
1988Bachelor of Science, Ocean 
Engineering, Florida Institute of 
Technology, 1986
• Professional Engineer in Florida

Professional Organizations
• American Water Works 
Association (AWWA)  
• National Association of Corrosion 
Engineers  
• Southeast Desalting Association

Mark Miller, P.E.
Utility Design 

Kimley-Horn West Palm Beach Office
1920 Wekiva Way, Suite 200, West Palm Beach, FL 33411

(561) 840-0258 • mark.miller@kimley-horn.com



TR320057.14-O Professional Civil Engineering Services Resumes.indd

Relevant Experience, cont. Mark Miller, P.E.
system data, preparing topographic survey, design, preparation of drawings and specifications, decommissioning the wastewater 
treatment plant (WWTP), and regulatory agency permitting and bidding assistance for the diversion of wastewater from the existing 
Indian River Plantation WWTP to the Martin County Utilities consolidated sewer system. 

Nanofiltration Water Treatment Facility (WTF), Jupiter, FL — Serving as project engineer. Kimley-Horn provided engineering 
services during the construction of a new 18.5-MGD nanofiltration WTF. The membrane configuration being used on this project 
is unique because it employs center feed membrane vessels which will significantly reduce operating costs. Other unique features 
include the requirement that this project be constructed on an existing water treatment plant site which is very densely developed. 
Space is limited and the existing water treatment plant (WTP)  must remain in operation at all times during construction of the 
nanofiltration WTF. Kimley-Horn is also providing all programming and integration of the new plant control system, as well as 
updating the existing 12.5-MGD reverse osmosis (RO) WTP control system. Upon completion of this project, both nanofiltration 
and RO plants (along with an exchange treatment facility, lime softening facility, lime sludge recovery system, two hydrogen sulfide 
stripping systems, and a concentrate treatment facility) will be integrated into a single-control system operated at a single-control 
station. 

Wastewater Treatment Facility (WWTF) Rehabilitation/Expansion, Lake Wales, FL — Served as project engineer. Kimley-
Horn was responsible for all design, construction document preparations, permitting, SRF funding assistance, bid administration, 
and construction administration for the rehabilitation and expansion of an existing 1.9-MGD WWTF. Rehabilitation items included 
new headworks fine screening system, new oxidation ditch rotors with smart biological nutrient reduction system, replacement 
of clarifier mechanisms, conversion of existing traveling bridge sand filter to disk filter system, rehabilitation of existing aerobic 
digester, addition of a new aerobic digester, rehabilitation of existing electrical system, and rehabilitation/ enhancement of the 
SCADA system. Work included a permitting treatment capacity expansion to 2.19 MGD. The project construction was completed 
on time and under budget.

DeSoto County Utilities (DCU) (DeSoto County Correctional Institute) Reverse Osmosis (RO) Water Treatment Plant (WTP) 
Expansion, DeSoto County, FL — Served as project manager. DeSoto County operated a nanofiltration WTP that was limited 
in raw water quantity, and also limited to 60% recovery due to elevated levels of silica. Our team was called upon to develop an 
alternative water supply using the Floridan aquifer, and design a system expansion from 0.5 MGD to 0.75 MGD that could operate 
at a higher recovery. Our team provided the design, permitting, construction oversight, and SCADA system implementation 
to DCU’s membrane plant. We designed a dual membrane system array that could be operated as a single stage and double 
stage system, which could vary in recovery from 60% to 80%, depending on the type of water quality that entered the plant. A 
post-treatment system using forced draft degasification also designed and constructed for the facility. The facility was recently 
constructed and is operational. 

Florida Atlantic University (FAU) Harbor Branch Oceanographic Institute (HBOI) Water and Sewer System Improvements, 
Fort Pierce, FL — Served as project engineer. Kimley-Horn performed civil engineering services for the campus master plan 
for FAU’s HBOI campus. The project included an evaluation of the condition of the onsite wastewater transmission system that 
includes 16 lift stations and two wastewater treatment plants (WWTPs). A feasibility study was prepared to decommission the 
two WWTPs and upgrade the wastewater transmission system to connect to St. Lucie County. Kimley-Horn provided design 
and permitting services for the Phase 1 sanitary sewer infrastructure improvements. The project included the construction of 
approximately 1,000 feet of 6-inch force main to connect to a St. Lucie County Utilities force main located along the east side of 
US 1; the refurbishment of two lift stations, including new pumps, new electric panel, and odor control; and decommissioning of the 
Main Campus WWTP.

Miscellaneous Water/Wastewater Improvements, Beverly Beach, FL — Serving as project engineer on miscellaneous water 
and wastewater improvement projects in the Town of Beverly Beach. One project included the design of a remote storage and 
repump facility with disinfection that provided fire storage capacity and improved system pressures during peak demands. The 
facility provides remote filling of a storage tank during low system demands, and converts to a pumping mode to improve system 
pressures when system demands increase. The project was funded in part by USDA funds and provides a critical service to the 
residents in Beverly Beach.



Martin County Utilities North Jensen Beach Floridan and Surficial Wells, Martin 
County, FL — JLA Geosciences, Inc., along with Kimley-Horn, developed Martin County’s 
first Florida wellfield for their North Jensen Beach water treatment plant (WTP). Project 
services consisted of master planning, raw water main corridor study and design, water 
supply permitting, wellfield siting and development, and oversight of the construction of 
four deep Floridan wells. The project team provided design, permitting, and construction 
phase services for the Floridan supply wells which serve their brackish water, low pressure 
reverse osmosis (RO) WTP. The first two wells, RO-1 and RO-2, were drilled on the plant 
site and were designed to provide 1.7 MGD of capacity. Through improved well design and 
innovative drilling procedures which were specified, additional well capacity was achieved 
from the additional wells 3 and 4. In doing so, the cost of additional wells was significantly 
reduced. JLA, along with the Kimley-Horn team, also developed improvements to their 
3.5-MGD shallow surficial wellfield which served their lime softening plant, of which treated 